

Test Certificate

Nr. 23433-4



for hubergroup
Feldkirchener Str. 15
D-85551 Kirchheim
Germany

Inks SURPRIZE Yellow
SURPRIZE Magenta
SURPRIZE Cyan
SURPRIZE Black

The inks specified above were tested in accordance with ISO 2846-1:2006 with respect to ink film thickness related colour coordinates and transparency on test prints on 17 December 2009.

Result The results are recorded in test report 23433-4 of 17 December 2009.

The requirements of ISO 2846-1 were fulfilled in all aspects.

valid until December 2011

A handwritten signature in black ink, appearing to read "U. Bertholdt".

Dr. Uwe Bertholdt
Munich, 17 December 2009



Ink colour

| 23433-4